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' | MILL TEST REPORTS
ALGOMA STEEL INC, HEREEY CERTIFIES THAT
THE MATERIAL HEREIN DESCRIBEDWAS MADE
TESTED IN ACCORDANCE WITH THE RUtES
o OF THE SPECIACATION SHOWN HEREIN AS
CUSTOMER SPECIFICATION )

HR PLATE ~ CARBON - ASME SA516 GR 70 (04) - pvQ - FLATNESS 1/2 A-20
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AND WITHIN THE SCOPE OF ACCREDITATION
OF 1SO/IEC GUIBE [7025-199¢

AS CONTAINED INTHE COMPANY RECORDS.
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THIS MILL TEST REPORT MAY NOT B
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WRITTEN APPROVAL QF ALGOMA STEEL INC.
FFYOU RECEIVE THIS DOCUMENT AND ARE
NOT THEINTENDED RECEIVER, PLEASE CALL

' : 705)945- i
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HEATS INDICATED WITH (*} FINE GRATINED

**,*************k***PRODUCT

CUSTOMER ITEM 1 OUR ITEM 001 DIMENSIONS .750 X 96 X 384 ©

SPECIFIED YIELD STRENGTH AND (2) THE CHEMICAL ANALYSES AND PHYSICAL FROPERTIES OF SUCH STEEL ARE IN CONFORMANCE WITH THER
THE SPECIFICATION INDICATED. THE RESULYS OR VALUES REPORTED HEREIN CAN NOT BE YUSED TQ QUALIFY THE STEEL FOR ANY SPECIF]

ONE INDICATED AND CAN NOT BE- RELIED UPON FOR ANY FURPOSE {INCLUDING DESIGN OR CALCULATIONS) AS REPRESENTING

e,
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P ICATION OTHER THAN THE
THE ACTUAL STRENGTH OF SUCH STEEL.
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. | PAGE 1 OF |
*"'WARNING* * THE TEST RESULTS AND VALUES REPORTED B EREIN INDICATE ONLY THAT (1) THEPARTICULAR ST EEL FOR WHICE THIS CERTIFICATE IS ISSUE!
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MILL TEST REPORTS

ALGOMA STEEL IRE. HEREIY CERTITIGS THaY
THE MATERIAL HIXEIN OSCRINED WAS MARE
TESTED IN ACCORDANCEWTTH THE RULES

CUSTOMER SPECIEICATION.
HR PLATE -
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J. Johaston
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"SR _THST REPORTS REQUIRED

PO, * ;?t?ﬁﬁﬂil
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MILL TEST REPORTS
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2006/10/16 18:q7
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COUSTOMER ITEM 1 OUR ITEM 601

DIMENSIONS .750 X 96 X 384
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THE SPECIFICATION NDICATGD.  THE RESULTS O_R VALUES,RE[‘ORTED HEREIR CAN ROT BE DSED TO QUALIFY 'EIIESTEELFORAHY ‘S‘HIIFICI'LTI'DN TTHER THAN THE
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CERTIFICATION
VULCAN STEAM FORGING CO.
247 RANO STREET
P.0O.BOX87
BUFFALQ, NY 14207
Phone: {716) 875-3680 » Fax: (716) 875-3226

' PRECISION METAL WORKS Date  12/08/06

1040 ROUTE 105 : PO #  06-8044-554 P

NEW BRUNSWICK, CANADA E6L 153 . -~ B/L # 11654
- ' SO # 8206

We hereby certify that the following is a true copy of data, furnished by the mill produceror from tests i
performed in approved laboratories and conforms to requirements of any specifications listed. )

e 252 ’ § crioc RS
R MN P SA SI ~ CR NI MO
. 00.014 01.78 00.031 00.005° 00.47 18.50 08.29  00.31
N cU co '

0.082 00.37 .15

DESCRIPTION

_ EiFlCAiONS
2 - FWA 25.20"0D X 15.51"ID X 3.50"Le A182

ARDNESS T THERMAL REATNT
BEN 170 ANNEALED -

CHANICAL PROPERTIES:

rensiie pst IR vizio s SRR " tionc | - T

89,400 42,600 73.9 . 77.2
& ' , ' . VULGAN STEAM FORGING CO.

£ ;
Zchtion Analyst

i

e d gZ2e-5.8 ST/ SUT3JOo4 Wesag UBSTNA BLG 80 SO0 80 °ag
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1)3.5% astm A516 grade 70 Heat 2572/

D% A3
3)%" astm A5G g70
4) 3/8” astm A516 p70
51" A182 30dss
)34 A182 304ss
7)3/8” astm AS16 g70
8)1/2" astm A516 g70
5)3/8" A516 £70

10) 3/8” A516 g70
111 %~ 30438

12) 134" 304ss
13)3,5" od x .083 30dss

Heat# .
Heat# 7101E-03
‘Heat} 1316
Heatk 5964
Heat##  olw3
Heat# 710)
Heat# 7101
Heat¥ 7101
Heatd 7101
Heatd 5964
Heat¥ 5964
Heati

Poi 06-8044-554
Po# 06-8044-352
Po#06-8044-552
Pof06-8044-552
Po#06-8044-550
Po#06-8044-550
Po# 06-8044-552

Poi06-8044-552 -

Po#06-8044.552
Po#06-8044-552
Poit06-8044-550
Po#06-8044-550
Po#06-8044-553
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